Powr-Fiite

PARTS LIST

Automatic Scrubber
PAS17BA
(Base Unit Only)
PAS17BA-BC
(With Batteries and Charger)

WARNING: OPERATOR MUST READ AND UNDERSTAND THIS MANUAL
COMPLETELY BEFORE OPERATING THIS EQUIPMENT.

OTacon Corporation, All rights reserved PAS17BA-BA-BC PARTMAN 05/20 /

Save These Instructions




SCHEMATICS - PARTS LISTS

PAS17 ASSEMBLIES

19 20 21

18
7
NN N a b c d e
13 12 i 10 9 8 7
1 Handle Bar 15 |Splash Guard
2 Control Panel 16 | Solution Tank
3 Squeegee Release Handle 17 | Solution Fill Hole
4 Brush Lift Pedal 18 | Recovery Tank Drain Hose
5 Bumper Wheel 19 | Recovery Tank
6 Squeegee Mount Knob 20 |Squeegee Hose
7 Squeegee 21 |Vacuum Hose
8 Squeegee Tilt Knob 22 | Key Switch
9 Solution Drain Hose 23 |Charging Plug
10 |Battery a Hour Meter
11 | Solution Control Valve b Battery Conditiln Indicator
12 |Frame c Brush Motor Switch
13 | Wheel d Vacuum Motor Switch
14 | Brush/Pad Holder e Solution Switch




SCHEMATICS - PARTS LISTS

PAS17 BATTERIES

No. |Party No. Qty | Description

1 33659 1 |Battery Tray

2 B27TMX 2 |Battery

3 35020 1 |Cables w/Connector
4 35021 4 [Washer

5 35022 4 |Bolt

6 35023 1 | Jumper Cable




SCHEMATICS - PARTS LISTS

PAS17 RECOVERY TANK

No. [Part No. Qty | Description
1 33648 1 | Recovery Tank




SCHEMATICS - PARTS LISTS

PAS17 CHASSIS
1. Chassis Assembly
No. |Part No. Qty | Description
1 1 | Chassis assembly
1-1 | 33668 1 |Chassis
1-2 | 33992 2 | Wheel
1-3 | 33677 2 |Spacer
1-4 | 33675 4 |Bearing
1-5 | 33678 2 |(Cap
1-6 |33679 2 |Bolt
1-7 [33672 2 |Castor
1-8 |33681 8 | Spring Washer
1-9 | 33671 8 |[Nut
1-10 | 33673 4 | Screw
1-11 | 33674 8 | Washer
1-12 | 33680 8 |Screw




SCHEMATICS - PARTS LISTS

PAS17 BRUSH ASSEMBLY

No. |Part No. Qty [ Description

1 33682 1 Brush Motor

2 33683 1 |[Square Key

3 33684 4 |Bolt

4 33685 1 |[Cover 99672 PAS17BA
5 33686 1 |[Skirt

6 33687 1 [Strap

7 33688 1 Bracket

8 33689 1 | Water Drain Out
9 33690 1 | Washer M8

10 33691 1 |[BotT

11 SF616 1 |Brush

12 33692 1 | Dirver

13 33693 3 |[Screw

14 33694 5 |[Bolt

15 33695 4 [ Nut

16 33696 1 |[Spacer

17 33697 1 |[Nut

18 33698 1 |Liner

19 33699 1 [Screw (Set of 3)
20 33700 1 |[Side Pulley

21 33701 1 |[Bolt

22 33702 1 [Lid




SCHEMATICS - PARTS LISTS

PAS17 VACUUM MOTOR

kil )

S O>//}

7

3.Vacuum Motor Assembly

No. [Part No. Qty | Description

1 33703 2 |Elbow

2 33704 1 Motor Bracket
3 33705 4 | Connector

4 33706 1 | Motor Gasket
5 33707 1 Motor

6 33708 4 |Nut M6

7 33709 1 |Hose M39 x 300
8 33710 1 Sleeve

9 33711 1 Muffler

10 33712 2 |[Sponge

11 33713 1 Core

12 33714 2 |Screw M5x10
13 33717 4 |[BoltM5x12
14 33718 4 |Bolt




SCHEMATICS - PARTS LISTS

PAS17 FLOAT

No. |Part No. Qty | Description

1 33719 1 |Top Lid

2 33720 1 |Seal

3 33721 1 |Screen

4 33722 3 |Screw M2 x 6.5
5 33723 1 | Sponge Filter
6 33724 1 | Gasket

7 33725 1 |Cover

8 33726 1 |Float

9 33727 1 |Float Cage

10 33728 3 |Screw M2 x 6.5
11 33729 1 |Hose

12 33730 1 |Hose Adapter
13 33731 1 |Sleeve




SCHEMATICS - PARTS LISTS

PAS17 BRUSH LIFT ASSEMBLY

7. Lift Assembly

No. Part No. Qty [ Description

1 33732 1 | Lift Arm

2 33733 2 |Washer

3 33734 2 | Cotter Pin

4 33735 2 | Bushing

5 33736 2 |Washer

6 33737 2 |Screw M5 x 8

7 33738 2 | Nut

8 33739 1 | Pedal Cover

9 33740 1 Pedal Arm

10 33741 1 | Spring Pin

11 33742 2 |Bolt

12 33743 1 |[Pin Shaft

13 33744 2 | Washer

14 33745 2 | Cotter Pin

15 33746 1 |Arm

16 33747 2 [ Nut

17 33748 1 |[Pin Shaft
39757 Complete Brush Lift Assembly




SCHEMATICS - PARTS LISTS

PAS17 SOLUTION TANK

No. Part No. Qty | Description

4 1 | Solution tank

1 33647 1 | Solution tank

2 33654 1 |Cap

3 35008 2 | Water Lever Pipe Connector
4 35009 1 | Water Lever Pipe

5 35010 1 |Float

10



SCHEMATICS - PARTS LISTS

PAS17 SQUEEGEE LIFT ASSEMBLY

11



SCHEMATICS - PARTS LISTS

PAS17 SQUEEGEE LIFT ASSEMBLY

No. Part no. Qty | Description

1 33749 1 |Bolt

2 33750 1 | Right Plate

3 33751 1 | Grip

4 33752 1 |Handle

5 33753 1 |Left Plate

6 33754 2 |Screw M5 x12
7 33755 1 | Washer

8 33756 1 |Screw M4 x 8
9 33757 1 | Nut

10 33758 2 | Bushing

11 33759 1 [Cable

12 33760 1 |Hang Ring

13 33761 1 | Nut

14 33762 1 |Frame

15 33763 1 |Shaft

16 33764 1 | Cotter Pin

17 33765 1 | Washer

18 33766 1 |Pin

19 33767 1 | Adjusting Nut
20 33768 1 | Front Support Arm
21 33769 1 | Rear Support Arm
22 33770 1 | Nut

23 33771 1 | Washer

24 33772 1 [Spring Pin

25 33773 1 |Bolt

26 33774 1 | Cotter Pin

27 33775 1 [Washer

28 33776 1 |Pin

29 33777 1 [Adjusting Bolt
30 33778 1 [Adjuster

31 33779 1 | Spring Pin

12



SCHEMATICS - PARTS LISTS

PAS17 SQUEEGEE ASSEMBLY

No. Part No. Qty | Description
33780A Complete Squeegee Assembly
1 33780 1 | Squeegee Frame
2 33781 1 | Front Squeegee Blade
3 33782 1 | Front Squeegee Blade Strap
4 33783 6 | Wing Nut
5 33784 2 [ Nut
6 33785 6 |Screw M5 x 6.5
7 33786 2 | Squeegee Guide Wheel
8 33787 2 |Bolt
9 33788 2 |Cap
10 33789 2 | Wing Nut
11 33790 2 |[Knob
12 33791 1 [Nut
13 33792 1 | Rear Squeegee Blade Strap Short
14 33793 1 |Bolt
15 33794 1 | Rear Squeegee Blade Strap Long
16 33795 1 | Rear Squeege Blade
17 33796 2 |Caster2”

13



SCHEMATICS - PARTS LISTS

PAS17 VALVE and FILTER ASSEMBLY

7 <

R 2\1 ﬁ%i\
) P
/» | O —
il 7% e T

No. Part No. Qty | Description
1 35024 1 | Connector
2 35025 1 |Hose
3 35026 1 |Hose
4 35027 1 | Connector
5 35028 1 |Ball Valve
6 35029 1 | Elbow Connector
7 33809 1 |Cover
8 33810 1 | O-Ring
9 33811 1 | Spring
10 33812 1 |Filter
11 33813 1 | Washer
12 33814 1 [Screw M2 x 9.5
13 33815 6 [Screw M4 x10
14 33816 1 |Filter Support
15 33817 1 | O-Ring
16 33818 4 |[Nut
17 33819 1 | Filter Bracket
18 33820 1 |[Hose
19 33821 2 | Nut
20 33822 2 |[Screw M2 x 6.5
21 33823 1 |[Bracket
22 33824 2 |Bolt
23 33825 1 |[Solenoid Valve
24 33826 1 |[Hose
25 33827 6 |Nut
26 33828 4 |[Screw M6 x 8

14



SCHEMATICS - PARTS LISTS

PAS17 CONTROL PANEL
@ Eﬁl\\

No. Part No. Qty | Description

1 33800 6 |Bolt

2 33798 6 |Nut

3 33797 1 |[Control Box

4 35019 2 |[Screw M4 x10
5 35000 1 |[Brush Relay

6 33400 1 |[Circuit Board 1
7 35013 2 |Washer

8 35014 2 | Nut

9 35001 1 [Vacuum Relay
10 35012 1 [Screw M4 x10
11 35007 1 [ Control Panel
12 35005 1 | Hourmeter

13 35004 3 |Switch

14 33802 4 |Screw M4 x 8
15 33799 1 | Key Switch Assembly
16 35006 1 |Display Panel
17 35011 1 [ Circuit Board 2
18 35015 4 |Screw M5 x 6.5
19 35016 3 |Screw M2 x 6.5
20 35017 1 | Washer

21 35018 1 | Nut

15



S

CHEMATICS - PARTS LISTS

PAS17 VACUUM HOSE
\\\ -
"". \ \ \1 i
\ ; & 4 " |‘
rlg\ 8 ,‘I‘ #I
@jl /‘J‘ JII‘
[/
fﬁ fff
J" f’J
i'f -fl
f‘f .‘f‘l‘l
fﬁ /
|
\\\
B
No. Part No. Qty |Description
1 35030 1 Hose
2 35031 3 Bolt
3 35032 1 Recovery Tank Inlet
4 35033 1 Seal

16




SCHEMATICS - PARTS LISTS

PAS17 RECOVERY TANK DRAIN HOSE

No. Part No. Qty | Description

1 35034 1 | Drain Hose Assembly
2 33835 1 |Hose Clamp

3 33834 2 |Screw M4 x 8

4 33660 2 |Hose Clip

5 33842 2 |Screw M2 x 9.5

17



